



Ref : RGDI: 809S/01

16 March 2023

To
M/S Shivalik Silica
H. No. 1 Swarn Jayanti Nagar,
Near Kali Bagichi Petrol Pump,
Bharatpur-321001 (Rajasthan)

Dear Sir,

With reference to your mail dated 03.03.23, we furnish below the evaluation report of quartzite samples sent by you.

Sample Description	PT/SS/1	PT/SS/2
SiO ₂ %	98.35	97.85
CaO %	0.35	0.43
Fe ₂ O ₃ %	0.41	1.05
Al ₂ O ₃ %	0.32	0.42
Alkali %	0.04	0.03

Thanking you;

Yours Faithfully
For Dalmia Institute of Scientific
& Industrial Research

(Dr.P.R.Rauta)
Sr Manager, R&D